Motorroller
“Special Edition™50 cc







R 50 XDZ50 KM 50 XDZ50
FTHEMH PARTS CATALOGUE FHEHFHEZ PARTS CATALOGUE
B1 FIG.1 & -1 CYLINDER eereevereenriinnnnnninn | B 19 FIG. 19 RSB e 19 STARTER MOTOR  «eeveeeee 19
B2 FIG.2 #ik * 2 | CRANKCASE ‘e-oevvvrennnncs 2 | B 20 FIG.20 MBRHIEE -oeeer 20 | FUEL TANK - 20
B3 FIG.3 ZEHE ovveveeee 3 LEF'_T. 'CR.fITI._K.CASE QOVER_ 5 21 FIG.21 #LEE - 21 | OIL TANK - 21
A 4 FIG4EH1‘P§1§$H%$@4 CRANKSHAFT creevereeeeennnens 4 B[22 FIG.22 ZEZ eeveeen 29 FRAME ‘+ettecercereaneense Y
@5 FIG-S ﬂ;/ﬁi%ﬁ ............ 5 CARBURETOR srecseressiereiiane § [523 FIG. 23 })ﬂ:ﬁ ......... 23 FRAME COVER veee 23
B 6 FIG.6 TEIERL ovveieine AIR CLEANER -6 Bl 24 FIG. 24 BREE oeeverenn 24 SEAT srrveccrercartsticcennnennnns 24
B7 FIG.7 4588 s 7 | MUFFLER ©7 | E25 FIG.25 PERIAR oo 25 | LEG SHIELD sees 25
B8 FIG.8 HLHME - 8 | OIL PUMP «eee-ee. +8 | E26 FIG.26 T.HB% - 26 | TOOL TANK - 26
B/9 FIG.9 R -9 FAN cetteertentrnrivnrerassnnnnsnns 9 B/ 27 FIG.27 HJ L eveeorens 27 FRONT FORK ceceeeeeens .97
B 10 FIG.10 BA&3% ... 10 CLUTCH cees 10 & 28 FIG. Ri#F#k - 28 FRONT FENDER - 28
B 11 FIG. 11 Ke#H oo 11 | REAR SPROCKET ‘eveeveveee 11 | [ 29 FIG.29 Fi#E vnsteres 29 | FRONT WHEEL +ereereereesees 29
B 12 FIG.12 &zhelh - 12 | STARTER SHAFT +eveceereeee 12 @30 FIG.30 #iErHE 30 | HANDLEBAR COVER - 30
A 13 FIG.13 BEEEHL ceees 13 | MAGNETO <13 | E31 FIG.31 ZEdE eveeen 31 | HANDLE BAR ++reseveeeresnenne 3]
F 14 FIG. 14/ Zifh woeeer 1401 " BATTERY weeeocvceserinenncnceees 14 | 32 FIG.32 A woeeee 32 | RIGHT GRIP e 32
B 15 FIG.15 #EEE - 15 | SPEEDOMETER --+cveeeecerees 15 B 33 FIG.33 ZEFHL .. 33" | LEFT GRIP - 33
B 16 FIG.16 BIEELT -ooeer 16 | HEADLAMP «eeeruvee. - 16 & 34 FIG. 34 « SR 34 | REAR FENDER < 34
B 17 FIG.17 RiTHE - 17 REAR COMBINATION LAI\fP” M35 FIG. 35 JERE e 35 | REAR WHEEL +++sevecnniennnn 35
B 18 FIG.18 FLH - 18 | WIRING HARNESS s seeeee 18 B 36 FIG.36 /5% - 36 | HELMET BOX ++reeeverencnnnns 36




FIG. 4

FIG. 8

FIG. 12

FIG. 3

FIG. 7

FIG. 11

FIG. 2

FIG. 6

FIG. 10

FIG. 1

FIG. 5

FIG. 9




FIG. 13

FIG. 14

FIG. 15

FIG. 17 @

ey
R k:
IN A
- -

FIG. 18

.

57

e
g

FIG. 20

FIG. 21

FIG. 22

# b
~ .
1 2 uBl &
S




FIG. 25

FIG. 26

FIG. 27

S
o -
& -
<
e
=
<
/waa

e s/‘ ﬂ
y 7
i
{

.
.
oy

. ‘;." /\" ié)\/ Vi
M. VA
@ % 1/\ 7;{‘///,;/

FIG. 29 FIG. 30 FIG. 31 FIG. 32 -

Pl
o g et
| Lot
i“ ?‘9‘?3)‘: i
$ : v
i P ,.
Iy
8 > ’:\;:} i

FIG. 33

-

i .

L N

o &

PO

ol
T I
. 3

&

FIG. 34

FI1G. 35




FIG. 1

D i
CYLINDER

5

R 5

Part NO. Code Name

A1 ]

FIG. 1 CYLINDER
BB &g
Description Number

w

N Oy

D1E41FM02—02
D1E41FM02—06
GB41—86
GB95—85
JB2490—78
D1E41FM02—01
D1E41FM02—05
DIE41FM01—17

KEL

RELESH

Wa M6

#E6

K1EZE T4135] 4E5T

ik

Sém
S -EN 1

CYLINDER HEAD
GASKET. cylinder head
NUT M6

WASHER 6

SPARK PLUG T4135] 4E5T
CYLINDER

GASKET, cylinder

STUD BOLT

L N e S T -




FIG. 2

G| &
CRANKCASE

A 2 TS
FIG.2  CRANKCASE
F5 5 LR B e
Part NO. Code Name Description Number

1 DI1E41FMO01—04 HFEE CRANKCASE, right 1
5  DIE4IFMO01.1—00  &ZHLEE

HEEAS BUSH, engine mount 2
3 D1E41FMO01.4—00 M ONF —WAY VALVE 1
4 DIE41FM(D)01—03 Z#a& CRANKCASE, left 1
5 D1E41FMO01. 3—00 EREHEHNEE BUSH . rear shock absorber 1
6 DIE41FM01—02 SENLE PIN,Location 2
7  GB818—85 BR4T M6X 40 SCREW M6 X 40 3
8§ GB818—85 5T M6 X 50 SCREW M6 X 50 1
9  GB818—85 BE45T M6 X 65 SCREW M6 X 65 1
10 DIE41FM01—19 R mME ER CLAMP, oil hose 1
11 DIE41FM01—08 25 B HOLLOW BOLT 1
12 GB818—85 ¥EET M5 X112 SCREW MS5X12 1
13  DIE41FM01=14 8L PLUG, drain 1
14» DI1E41FMO01—15 i i g2 1 B GASKET, drain 1
15 QM50QW00—1 S HLE & Bl BOLT 1
16 GB6176—86 #E A M10X 1. 25 NUT M10X1.25 1
17 DIE41FM14—00 %R BEE A REED VALVE ASSY 1
18 GB818—85 AT M6 X 20 SCREW M6 X 20 6
19 DIE41FEM14—04 fr e B 1 GASKET ,carburetor 2

connecting plate

20 DIE41FM14—05 o Bt GASKET, heat insulation 1




FIG.3 A%
LEFT CRANKCASE COVER

F5

£ =

Part NO. Code Name

A3

EFE

FIG.3 LEFT CRANKCASE COVER

FRR B

Description

Y&

Number

W 0 N B A W BN e

[ S S
w NN = O

D1E41FM01—01
D1E41FM01—18
GB818—385
DIE41FM01—13
D1E41FMO01—16
D1E41FM01—02
GB818—85
GB818—85
DIE41FM(D). 01—19
D1E41FMO01. 2—00
GB818—85
GB818—85

DIE41FM (D). 01—18

hFE
778 2

4T M6X 10

TR o R 4T 45 18
=T

ENE

BEET M6 X 25

BE4T M6 X 35

& 3 AL < B 4T
MU B 4 5
#BHE 6

24T M6 X 50

&) BELEEEE

CRANKCASE COVER
GASKET cover left
SCREW M6X10
GASKET

PLUG

PIN, location

SCREW M6 X 25
SCREW M6X 35

FIXED SCREW, starter motor

DUST COVER, ocil pump
WASHER 6

SCREW M6 X 50

FIXED SCREW starter motor




FIG. 4

B AT DL
CRANKSHAFT

A 4 A AT LA

FIG.4 CRANKSHAFT

F5 f 5 L R WE

Part NO. Code Name Description Number
1 DIE41FM.03.2—00 &% PISTON 1
2 D1E41FM. 03—01 IS ER RING SET ,piston 2

D1E41FM. 03—03

3  DI1E41FM. 03—04 5 E PIN, piston 1
4 DIEAIFM. 03—04 HEHTE CIRCLIP 2
5 2D39242/10y IEFERRR 10 BEARING10 1
6 DI1E41FMO03.1—00 W ENAE CRANKSHAFT ASSY 1
7 - DIE41FM03.1—01 HEFT ROD,connecting 1
8 D1E41FM03.1—04 i1 W 8 PIN,crank 1
9 DIE41FM03.1—05 7 il CRANKSHAET ,right 1
10 DIE41FM03.1—03 7 il 2 CRANKSHAET,left 1
11 2D19243/16y i s 16 BEARING 16 1
12 DI1E41FM03.1—02 7 AR E SPACER 1
13 GB276—82 Myt & D104  BEARING D104 2
14 “HG4—692—67 5t SG17X29x 8+ | OIL ILSEAL,right 1
15 HG4—692—67 JHEf SG26x42X8  OIL ILSEAE,left 1




FIG. 5

1t 38
CARBURETOR

5

(A

Part NO. Code Name

P b b b ek e i e s i
CONDU A WN RO L PTG W

(a2 AV )
N = O

LW W Www Wb NN N
G W= O ORI U W

52M0000—14
52M0300—00
52M0000—12
52M0000—11
52M0000—18
52M0500—03
52M0500—02
52M0500—01
52M0000—13
52M0000—22
52M0000—16
52M0400—00
52M0000—15
52M0600—00
52M0000—17

52M0000—02
GB818—85

GB859—87

52M0000—09
52M0000—03
52M0000—06
52M0000—07
52M0600—23
52M0000—08
52M0000—19

GB818—76
52M0500—02
GB3452.1—82
52M0200—04
GB3452.1—82
52M0000 —04
52M0000—05

& 5 R ETS
FIG.5 CARBURETOR
BIR BRI ¥E
Description Number

B 4T 1 GASKET
FFAMN FLOAT ASSY
v GAKET ,rubber
FE JET, main
WiKE JET, needle
HEr NEEDLE
& CIRCLIP
TR VALVE, throttle
B A 5 PIN, float
e FENDER PIECE
prin b2 ah JET, fuel inlet
£t 1 41 VALVE ASSY ,needle
HMBRAEHE GASKET
IR EA 4 PLUNGER, zstarter
BEET JET,pilor
% CAP
L CAP,plunger
4T M4 X 14 SCREW M4 X 14
HE 4 WASHER 4
BL I RING ,connecting cable
i SPRING

®
T BET
F %

g
5
SRE: S

HE P8X D5X480

¥E4T M3 X6
&

OF B8 5%X1.8
piiaiiil L)

B 3.75%1.8
R ET

R RATHE
iR
TR =

g

SCREW, throttlestop
SPRING

WASHER

GASKET
SPRING,throttle valve
FUEL HOSE®S8 X ®5 X 480
SCREW M3X 6
CIRCLIP

RING 8.5X1.8

PLUP

GASKET 3.75X%X1.8
SCREW ,air adjust
SPRING,air adjust
HOSE ,overflow adjust
COVER

GASKET

r-—ll—lD—‘l—‘.—‘h‘D—'D—li—ll—li—‘l—ll—ii—ll—lHHH»&AF—‘I\))—*I—‘HHD—*H!—‘HD—IHD—ID—*!—‘O—!H




FIG. 6

ERWER
AIR CLEANER

& 6 EEIEIER
FIG.6  AIR CLEANER

F5 g5 VA 9585 S uE

Part NO. Code Name Description Number
1  DIE41FM.11—00 EIERS BB CLEANER ASSY 1
2 DIE41FM.11—09 Tt FILTER 1
3  D1E41FM.11—10 Eh FRAME, filter 1
4 DI1E41FM. 11—07 WiHEE COVER, cleaner 1
5 DIE41FM.11—04 HRE TUBE, inlet 1
6 D1E41FM.11—05 HMEE SPRING CIRCLE 1
7 DIE41FM.11—14 S il CLAMP 1
7 GB52—76 ¥R M4 NUT M4 1
7 GB818—85 ¥B4T M4 X 16 SCREW M¢X16 1
8 GB818—85 #B4T M6X 16 SCREW M6X16 2
9  GB93—87 HMEHRE 6 LOCK WASHER 6 2
10 GB97.1—85 B 6 WASHER 6 2




FIG. 7

HESR
MUFFLER

7 s
FIG.7  MUFFLER
Fg & BB
Part NO. Code Name Description Number
"1 DIE41FM. 02—04 HES AT B GASKET, exhaust pipe 1
2 DIE41FM. 02—03 A M6X 29 BOLT M6X 29 2
3 GB93—87 #E 6 LOCK WASHER 6 2
4  GB41—86 ¥ 8 M6 NUT Ms 2
5 1000040100 TP AR A MUFFLER ASSY 1
6 DIE41FM. 01—05 IH7E 2% 2 g BOLT, muffler mount 1
7 GB41—86 ¥ A M8 NUT M8 1
8 GB93—87 H#E 8 LOCK WASHER 8 1
9 100040001 AR E COVER, muffler 1
10  GB818—85 4T M6 X 8 SCREW M6 X8 4
11  GB859—87 HE 6 LOCK WASHER 6 4
12 GB848—85 G WASHER 6 4
13 DI1E41FM. 09—02 HFEE COVER, exhaust pipe 1




FIG. 8

PR
OIL PUMP

A8 Pl 2R
FIG.8  OIL PUMP

Fe £ 5 2R B NE HE

Part NO. Code Name Description Number
1 DIE4IFM12—00 — HLIEIEH A PUMP ASSY, oil 1
2 D1E41FM12—10 1Yoy GASKET 1
3 GB818—385 WET M5 X16 SCREW M5X16 2
4 GB93—87 HHE 5 LOCK WASHER 5 2
5 e 8 X ®4.5%X480 HOSE, oil ®8 X P4.5X 480 1
6 D1E41FM10.2—15 WEFT CLAMP, oil hose 2
7 W& P5XDP2X 335 HOSE, oil ®5X®2X 335 1




FIG. 9

20
FAN

A9

FIG. 9
Fe B BRRERARE e
Part NO. Code Name Description Number
"1 DIE4IFM11—03 R5 FAN 1
2 GB818—8§5 4T M6X 14 SCREW M6X14 2
3. GB93—87 #HE s LOCK WASHER 6 2
4 GB97—85 i 6 WASHER 6 2
5 DIE41FM11—02 e COVER, fan 1
6 GB818—85 4T M6X 16 SCREW M6 X 16 3
7 GB845—85 4T M6 X 20 SCREW M6 X 20 3




FIG. 10

HE®
CLUTCH

Hio HEH
FIG.10 CLUTCH

F5 A=) LB
Part NO. Code Name Description Number
1 DIE4IFMO05.1—00 E&KBAE HUB ASSY ,clutch 1
2 DI1E41FMO05—05 HE SPACER 1
3 DIE41FM(D)05—07 JAE® SPACER 1
4 DIE4IFMO05.2—00 B®IHKHRASE GEAR ASSY ,starter 1
5  GB1099—79 ok R4 3X 13 KEY 3X13 1
6 %% TO858. 5X5 CHAIN TO858. 5X5 1
7  D1E41FM05-—01 WERE WASHER ,shock absorbing 1
8  DI1E41FM05—06 P SPACER 1
9 DI1E41FM05—02 Blogiicgroticl WASHER 1
10 D1E41FM05—03 B/ GEAR ,starter 1
11  DIE41FM05—04 R E WASHER 1
12 GB6173—86 WA MI12Xx1.25 NUT MI12X1.25 1
13 DI1E41FM04.1—00 BT SRAH GUIDE ,drive chain, lower 1
14 DI1E41FM04—01 WL SR GUIDE ,drive chain, upper 1




FIG.11 Kk & %
REAR SPROCKET

A 11 KR
FIG.11  REAR SPROCKET
e B B RN i
Part NO. Code Name Description Number
1 DIE41FMO04. 2—100  Ffbst 4 4 SPROCKET ASSY, rear 1
2 DI1E41FM01—10 Kegsshr B+ PULL ROD, rear sprocket 1
3 GB6173—86 W Ms NUT M6 1
4 GB848—85 HhE 6 WASHER 6 1
5 GB276—82 & E101 BEARING E101 2
6 DIE41FM01—09 KEERBAER ~ RETAINER, drive shaft bearing 1
7  GB818—85 4T M6X10 SCREW M6X 10 2
8 DIE41M04—03 =3 REAR AXLE 1
8 DIE41M04—04 EHE R GEAR, rear axle 1
9 HG4—692—67 % SD25X40X10  OIL SEAL SD 25X 40X 10 1
10 GH276—82 #h7& P/60204 BEARING P/60204 1
11 D1E41FM01—12 BB A ER RETAINER, drive shaft bearing 1
12 GB819—85 4T M6X 10 SCREW M6X 10 2




FIG.12 & 3l #h
STARTERS HAFT

& 12 : & Zh

FIG. 12 STARTER SHAFT
5 £ B B ER B i
Part NO. Code Name Description Number
1 DI1E41FM —B. 06—00 #Eh#4 SHAFT ASSY ,kick starter 1
2  DI1E41FMO06—07 i WASHER 1
3 DI1E41FM06—01 ROA:S SPRING 1
4 GB973—86 WET M6X12 SCREW M6X12 1
5 GB894—86 BB LOCK WASHER 1
6 DI141EFM06—03 i OIL. SEAL 1
7 DI1E41FM—B.06—00 &ahBFFHMF LEVER ASSY,kick strter 1
8 GB5781—86 A M6X25—Q BOLT M6X25—Q 1
9 D1E41FM06. 3—00 E;AEEH GEAT ASSY ,kick starter drive 1
10 D1E41FMO06—05 /N SHAFT,kick starter idle 1
11 DIE41FM06—02 & % # R COVER,stopper 1
12 GB5781—86 EiMox 16—Q _BOLT M6X16—Q 4
12 GB93—87 ‘ P 6 LOCK WASHER 6 4
13 DI1E41FM. 0402 # R PAWL ,kick starter 1
14 +~ GB2088—80 frs& Al X ©X24 Z£ PULL SPRING AIX7X24,left 1
15 D1E41FM04. 3—00 | ZE ZE B BRAKE ROD 1
.16 HG4—692—67 M#E SD12X 14X 7  OIL SEAL SD12X14 X7 1
17 GB6173—86 R M10 X1 NUT M10X1 1

12—




A 13 w4 e Hl
FIG.13 MAGNETO

FIG. 13 wE L
MAGNETO

75 £ B BRI &g

Part NO. Code Name Description Number

1 DIEUFMD07.2—00  gF4L STATOR ASSY 1
2 DIE41IFM(D)07.2—02B  JTLEEM COIL,lighting 1
3 GB67—87 BT M4 X 25 SCREW M4 X 25 2
4 GB93—87 g3 LOCK WASHER 4 2
5 WD—2.2—1 RKEE COIL ASSY,primary 1
6 GB67—85 BB4T M4 X 16 SCREW M4 X 16 2
7 GB93—87 B 4 LOCK WASHER 4 2
8  DIE41FMO07. 2—00 =2 ROTOR 1
9  GB818—85 AT M5X 12 SCREW M5X12 3
10  GB6171—386 ANAWE MI10X1.25 NUT M10X1. 25 1
11 GB1099—79 HRFEE 3X13 KEY 3X13 1




FIG.14 # # i
BATTERY

. 14 g Bk
FIG. 14 BATTERY
75 X = 2B ERE e
Part NO. Code Name Description Number
1 QM50QW(D). 73 e 4k 3 RELAY ,accelerating 1
2 GB818—85 4T M5X16 SCREW M5X16 1
3 QM50QW—B.00D.10 FEER4E REGULATOR AND RECRIFIER ASSY 1
4 GB818—85 4T M5 X 16 SCREW M5 X 16 1
5 QM50QW—B.39—16 HREEREH FIXED TAPE BATTERY 1
6 GB818-85 AT M5 X 10 SCREW M5 X 10 2
7 GB97—85 g s WASHER 5 2
8  QM50QW (D). 60 Eo BATTERY 1
9  DI1E41FM07—02.3 KIEERE SEAL ,spark plug 1
10 DI1E41FM. 07—02 EE&REL CAP,high tension cord 1
11 DI1E41FM07—02.7 EBEEARE SEAL ,high tension cord 1
12 WD—2.3 AR A UNIT /COIL ASSY ,ignition 1
13 GB818—385 BT M6 X 20 SCREW M6 X 20 1
14 GB848—85 #HE 6 WASHER 6 1
15 . GB93— 87 I 6 LOCK WASHER 6 1
16 GB818-—85 BRET M6X 16 SCREW M6X 16 1
17 QM50QW. 00D—02 R BATTERY BOX 1
18 GB5780—86 R M8X 16 BOLT M8X16 2




FIG.15 & i3 #=
SPEEDOMETER

s

Part NO.

& 15

FIG. 15

R 5
Code Name

L.

B #

SPEEDOMETER

BB

Description

HE

Number

<4 7£ 4l7 5[1

QDDCJDUD
‘ /,__ %—@ km.h
/' ® i

> W N

0 N o L

QM50QW —B. 00D. 9

®EE

SPEEDOMETER

QM50QW —B. 00D. 7 EFBFXHE SWITCH ASSY,left
1006010000 KA s
QM50QW —B. 00D. 6 HFIBFFXRAEE SWITCH ASSY,right

CABLE ASSY

(ED)TURNING BULB,SOCKET 12V 3W
(E1)MACHINE OIL LEVEL BULB,SOCKET
(EDSPEEDOMETER BULB,SOCKET 12V 3W

(EDWIRE

T e T S Y




FIG. 16

BT
HEAD LAMP

T ] O

& 16 BT M AT

, FIG. 16 HEADLAMP
F5 r % LR
Part NO. Code Name Description Number
1 CEV3045065 T8 lens 1
2 fTH# 12V 15W BULB 12V 15W 1
3 E£E4TH 12V 10W  Bulb 12V 10W 2
4 CEV0049460 A B AT 22 Lip,Front Lamp 1
5 CEV50R—0049100 AERTE Lip,Right Lamp 1
6 CEV50R—0049100 EHERITE Lip,Left Lamp 1
7 8 ET M3 X 50 Screw M3:X 50 2
8 KT RE Socket,Head Lamp 1
9 §T R Socket Position lamp 1
10 1T Bulb ,Position lamp 1
11 vEET Screw 4
12 CEV 3045090 BT LT iE Lens,Front Lamp 1
13 7Y £ 48 £k Nut 1
14 W Spring 1
15 AR Bolt 1
16 BRN (E1) Turn Left Wire 1
17 BiEH (E1) Front Lamp Wire 1
18 BN (E1) Turn Right Wire 1




FIG.17 B 4 4 &
REAR COMBINATION LAMP

& 17

B T 4 &

FIG. 17 REAR COMBINATION LAMP

HE

F5 £ 5 BRI

Part NO. Code Name Description Number
1“ CEV 3045222 ERITE Lens Rear Lamp 1
2 CEV0049820 BRI # Lip,Right Lamp 1
3 CEV0049821 RAMESTH Lip Rear Combination 1
4 CEV0049820 JFAERmITE Lip Left Lamp 1
5 (EDQMS0QW~—B.00.4-1D S4B Rear Fender 1
6 YRET M6:X 20 SCREW M6X 20 2
7 wer SCREW M3X 35 2
8 AT 12V 10W  Bulb Turn Signal 12V 10W 2
9 FMZEATH Bulb Combination 1
10 & g Reflector 1
11 G (E1) Right Wire—Rear 1
12 BiEM (E1) Insert Wire—Rear 1
13 BiE (E1) Left Wire—Rear 1




FIG.18 * & ®
WIRING HARNESS

M 18 ¥ & %
FIG.18  WIRING HARNESS
75 A BRI e
Part NO. Code Name Description Number
1 QMS50QW (D). 63 HUA S HORN ASSY 1
2 GB818—87 #8457 M6 X 10 SCREW M6 X 10 1
3 GB93—87 #E 6 LOCK WASHER 6 1
4 QM50QW—B. 00D. 12 g e BUZZER 1
5  QMS50QW —B. 00D. 11 N Yea% FLASHER 1
6 QM50QW—B.00D. 5 HL 25 8 JF % SWITCH ASSY
7  ZDWI150X6 L BELT 1
8§  ZDW200X6 L BELT 1
9  (E1)1017010000 FE&K (E1) HARNESS, wiring 1
10 R 10A FUSE 10A 1




FIG. 19

L)\
STARTER MOTOR

& 19 L
FIG.19  STARTER MOTOR
F5 £ 5 PR 95E ¥BE
Part NO. Code Name Description Number
1  DI1E41FM(D). 15. 00 B L STARTER MOTOR 1
2 5 -y BE ELECTRIC HUB,RUNING 1
3 EFE=R FLANGE,FIXATION 1
4 F, ELECTRIC BRUSH 2
5 M SPRING 2
6 Fo PAD 1
7 O A% & O SEAL RING 1
8 IR AE 8 GEAR ASSY
9 4T M4 X 14 SCREW M4X 14 2
10 4T M4 X 30 SCREW M4 X 30 3
11 Bz WIRE 1
12 BEAT M4 X6 SCREW M4X 6 1
13 O AU £ O SEAL RING 1
1

I e Ji

FIXATION SEAT




FIG.20 ¥R M #
FUEL TANK

& 20 oW A

FIG. 20 FUEL TANK
F5 A=) BRI HE
Part NO., Code Name Description Number
1 GB818—85 W4T M5X 16 SCREW M5X 16 4
2 GB93—87 #E 5 LOCK WASHER 5 4
3 GB96—86 HEs WASHER 5 4
4  QM50QW—B. 00D. 14 R R R FUEL SENSOR 1
5  QMS50QW.10.3—00 WMEEAE CAP ASSY ,fuel tank 1
6 GB6177—86 ¥ M6 NUT M6 2
7 GB96—86 #E 6 WASHER 6 2
8 QM50QW—B.10.1—00 JAMAEEASE  TANK ASSY.fuel 1
9  GB5780—86 B M8X 16 BOLT M8X16 2
10 GB93—87 #HE 8 LOCK WASHER 8 2
11 GB96—86 #E 8 WASHER 8 2
12 QM50QW.10.2—00 BT HE SWITCH ASSY ,fuel tank 1
13 GB97.1—86 #E 6 WASHER 6 2
14 GB5181—86 8 4 M6X 16 BOLT M6X16 2
15 GB818—85 B 4T M6 X 16 SCREW M6X 16 2
16 GB93—87 " 6 LOCK WASHER 6 2
17 QM50QW=B.10—2 g $8X1.5X470 FUEL HOSE ®8X1.5X470 1
18 QM50QW—B.10—1 g ©8X1. 5X235 FUEL HOSE ®8X1.5X235 2
19 QM50QW=—B.10-15 HEFT CLIP 6
20  QMS50QW—B. 10. 4 i PR £y FUEL FILTER 1




A 21 1R
FIG.21 Ml % FIG.21  OIL TANK
OIL TANK FE ® B BR BRI Hwi
Part NO. Code Name Description Number
1 QM50QW13—1 LIS TANK ,oil
2 QM50QW13—2 IR A CAP,oil tank 1
PLHAEFXHE SWITCH ASSY,oil level 1

3

QMs50QWO0D. 8




A’ 22 r B
FIG.22 FRAME

Fe r 5 LR R FAE e
Part NO. Code Name Description Number
@_ 1003010000 EREEAS YFRAME , welding assy 1
2 1003000001 & Bl PIN 1
3 MQ50QW —B.00D.5.2 BESIAN LOCK ASSY ,seat 1
4 GB818—85 B4T M6 X 10 SCREW M6 X 10 2
5 GB93—87 HE 6 WASHER 6 2
6 L An LOCK HEAD ASSY 1
7 QM50QW. 41—1 KM LONG SPRING 2
8§ QM50QW.41.1 PLXRAE STAND,center 1
9 QM50QW.41—4 Srp CUSHION 1
10 QM50QW.41—2 wmEHs HOOK ,spring 1
11 QM50QW.00—01 S FHLE E B AXLE ,engine fix 1
12 GB96—86 #E 10 WASHER 10 1
13 GB93—87 HE 10 LOCK WASHER 10 1
14 GB6171—86 ¥ M10X1. 25 NUT M10X1. 25 1
15 GB818—85 BEET M6 X 25 SCREW M6X 25 1
16 GB6170—86 125 M6 NUT M6 1
17 1003000201 AR E Bracket ,footrest,right 1
18 1003000101 7% J5 il B “Bracket ,footrest ,left 1
19 1003000101 L5 Spring 2
20 B R 5.0000 G100 b GB30§—89  Ball 2
21 &% GB91—86 3X20=Zn - D COTTER PIN 2
22 ] R 58 Side Stand Cump 1
23 'GB818—85 #8457 M3 X8 Screw M3X8 "1
24 GB859—87% HHE 5 Lock Washer 5 1
25 GB6170—86 WA M5 Nut M5 2
26 GB859—87 w #HE 5 Lock Washer 5 2
27 1K T % Switch,Stand Side 1
28 GB819—85 BEET M5 X 12 Screw M5X 12 2
29 JRKTTRBEL Wire -1




FIG.23 # #
FRAME COVER

A 23 il
FIG. 23 FRAME COVER
F5 5 LR R ue
Part NO. Code Name Description Number
1 QM50QW—B. 39—17 HE COVER,frame cover 1
2  GB973—76 4T M6 X 16 SCREW M6X16 4
3 GB96—86 BHE6 WASHER 6 4
4 (ED)QM50QW—B. 39—12 PR FRAME COVER 1
5 (EDQM50QW—B.39—13 ZAEK COVER,left 1
6 (EDQM50QW—B.39—14 LK COVER,right 1




FIG. 24

L
SEAT

M2  BE
FIG. 24 SEAT

AV BB WE
Part NO. Code Name Description Number
1 (E1)1015000000 B A SEAT ASSY 1
2 GB818—85 BB4T M6X 16 SCREW M6X16 2
3 GB93—87 A 6 LOCK WASHER 6 4
4  QMS0QW—B.36—10 4 LOCK LOOP 1
5  GB818—85 1B M6X 16 SCREW M6X16 2
6 (E1)1000030000 ES%7/R (E1)CARRIER ASSY ,rear 1
7 GB923—88 2pi@a M6 ~-CROWN NUT M6 2
8  QMS50QW—B.36—3 B AT X AR CUSHION 2
9  QMS0QW—B.36—12 BEREIEMRA& = CUSHION 4
10 QM50QW —B. 36 —4 EEmEpy  CUSHION 2
11  QMS50QW—B. 36—7 BHERiEEM  SHAFT 1
12 QM50QW —B. 36 =6 i i B S 3R BRACKET, seat support front 1
13 GB91—86 FF O 220 1

COTTER PIN 2X20




FIG.25 #§ W
LEG SHIELD

A 25 ERAR
FIG.25  LEG SHIELD

F5 r 5 B R &
Part NO. Code Name Description Number
1 1002000001 BiXAR LEG SHIELD 1
2 QM50QW —B. 00D. 54 R Yo Rt i) SLEEVE,total switch 1
3 QM50QW—B. 39—22 B AR BB MAT,footboard 1
4 GB818—85 4T M6X 16 SCREW M6 X 16 1
5 GB97.1—86 B 6 WASHER 6 1
6 QM50QW—B. 39—2 RSB COVER,frame number 1
7 GB818—85 BT M6X 25 SCREW M6 X 25 4
8 GB96—86 HhE 6 WASHER 6 8
9  QM50QW—B. 39—19 RHI B B FOOTBOARD 1
10 QM50QW —B. 39. 1 B 51 LINING ASSY 4
11 QM50QW —B. 39—20 RN B AR AT LINER, footboard 4
12 GB973—76 BB 4T M6X 20 SCREW M6 X 20 4
13 0202000001 e SCREW 2




& 26 T AF SR

FIG.26  LTHRMEM FIG.26  TOOL TANK ASSY
TOOL TANK ASSY Je2=3 R B LR R K e
Part NO. Code Name Description Number

| QM50QW—B. 00D.5.3 TEFHMM  LOCK ASSY,tool tank 1
2 QMSOQW—B.39—10 T HM= COVER,tool tank 1
3 QM50QW—B.39—9 THERZ%4%& SEALED PIECE,tool tank cover 1
4 QM50QW—B.39—8  TH% TOOL TANK 1
5 GBY23—88 %I 5 M6 CROWN NUT M6 4
¢ QMS0QW—B.39—7 = TLTE#®#%  SEALED PIECE,tool tank 1




N K 27 Bl X
FIG. 27 ] X FIG. 27 FRONT FORK
FRONT FORK 8 - AR HR
Part NO. Code Name Description Number
1 1004030000 R X Front Fork 1
2 0202000010 B L 2 i e Flange Bolt 2
3 0202000012 BIXAGihE R Pivot Arm Covcer Assy 1
4 W GB5789—86 Flange Bolt GB6187—86 2
M8X40—Zn « D M8X40—7Zn + D
5 8 GB6187—86 Flange Nut GB6187 —86
M8—Zn « D M8—Zn + D 2
6 1004040000 A ol A 2% FR Cushion 2
7 1004000002 wEET Screw 2
8 1004010006 MEI Spacer 1
9 ¥H GB6173—86 Nut GB6173—86 2
M8—Zn D M8—Zn+D
10 1004000001 2oy Bolt 2
11 1004010003 HE Spacer 1
12 W GB6187—86  Nut GB6187—86 2
Mé6—Z7n+ D M6—Zn « D
13 1004010000 por R FR Pivot Arm 1
14 1004020000 et L FR Pivot Arm 1
15 _QB78-=80 T4 Steering Bottom Cone Race 1
16 ]ER 4. 0000 Steel Boll Steering 52
17 QB78—80 S S Steering Top Cone Race 1
Steering Upper Boll Race 1
18 QM5S0QW—B-«31—2 RiEFEs Nut 1
19 QM50QW—B -« 31—1  |LEhiE Washer 1
20 QMSOQW—B e« 31—3 B EeEsat Nut . 1
21 0202000011 BN Al L Pivot Arm Cover Assy 1
— 27




FIG. 28

A
FRONT FENDER

A 28 A
FIG. 28

AN 7t
FRONT FENDER

F5 f = LR B HLRE WE
Part NO. Code Name Description Number
1002000004 EEiakid Cover FR 1
GB818—85 VAT Screw
M6X16—Zn + D M6X16—Zn * D 2
3  GB96—85 HE Washer
6—140HV —Zn*D 6—140HV—Zn-+*D 2
4 1002000003 GRSt s Stay Leg Shirld 2
5 GB818—85 w2ET Screw
M6X16—Zn * D M6X16—Zn + D 2
6 GB97.1—85 HE Washer
6—200HV—Zn+D 6—200HV—Zn-D 2
7 GB93-—76 #HE 6 Washer 6 2
8 1002000005 HER Moulding FR 1
9 GB973—76 AT Serew
M6X20—Zn + D M6X20—Zn+ D 2
10 GB96—85 H$Hig Washcr
6—140HV=Zn+D 6—140HV—Zn-+D 2
11 0202000001 WET Screw 7
12 1002000002 GIEEttit Fender A FR Inner 1
13 HE Washer 2
14 GB6170—86 (853 Nut
M6—Zn D M6—Zn <D 2
15 1002000006 AR R Fender 1
16 GB973—76 T Bolt
M6X20—7Zn + D M6X20—Zn+ D 2
17 GB96—85 #HE Washer
6—140HV=Zn +D 6—140HV—Zn+D 2




FIG. 29

Hi e
FRONT WHEEL

& 29 %
FIG.29  FRONT WHEEL

F5 f 5 E279°8: %4 HE
Part NO. Code Name Description Number
1 QM50QW.33.1—2 Bl ¥ &% HUB, front wheel 1
2 QMS50QW. 33. 4 il 3h £ PANEL,front brake anchor 1
3 QM50QW. 34. 3 Al 3k SHOE, front brake 1
4  QM50QW. 34.3—2 e SPRING 2
5 QM50QW. 33—03 B %0 shah CAM,front brake 1
6 GB848—85 10 WASHER 10 1
7 QMS50QW. 33—04 Kbk LEVER,front brake cam 1
8 GB5781—86 AWM M5x25  BOLT M5X25 1
9 GB6170—86 AN AR Ms NUT M5 1

GB97.1—85 ME 5 WASHER 5 1
10 QM50QW. 33—01 HE GEAR,speedometer 1
11 QMS50QW. 33— 05 T RS A Bl PINION, speedometer 1
12 QM50QW. 33—06 wahEE BUSH, meter geat,outer 1
13 GB848—85 HhEs WASHER 5 1
14 QM50QW.33—2 IR | AXLE, front 1
15 QM50QW. 33.5 HAREHL SPACER COMP,supporting 1
16  QM50QW. 33.6 E SPACER 1
17 W34X42X5 HER) OIL SEAL 1
18 ' 160. 500 BlR BEARING 1
19 200 B BEARING 1
20—1 GB93—87 HE 10 Lock Washer 10 1
20—2 GB848—85 #E 10 Washer10 1
20—3 GB6170—86 7S fI¥E A M 10 Nut M10 1
21  3.00—8—4PR HhBG TIRE IRC 1
22 3.00—8 MG TUBE,inner 1

— 29




FIG.30 #Z i &
HANDLE COVER

B 30 EiyE
FIG.30  HANDLE COVER

i fo% ZH BN 5

Part NO. Code Name Description Number
t AT SCREW 1
2 GB97.1—86 HBHE S WASHER 5 2
3 QMS50QW—B.39—6 ERPEER REAR COVERhandlebar 1
4 - GB845—85 AT ST4.8X 13 SCREW ST4.8X13 2
5 (E1QM50QW—B.39—5 ZFEEPERT FRONT COVER ,handlebar 1
6 (E1)0400010001 HE SPACER 2
7 (E1)0400010002 2 B Washer 2
8 (E1)0400010004 U Washer 2




FIG. 31

%

£

HANDLE BAR

A 31 % i
FIG.31 HANDLE BAR

F5 (A <> BB i
Part NO. Code Name Description Number
1 QM50QW—B.32.2—00 EinREgaL HANDLE BAR,welding assy 1
2 GB97.1—86 6 WASHER 6 1
3 GB818—85 4T M6X 16 SCREW M6X16 1
4 GB5780—86 4T M8 X 40 BOLT M§X 40 1
5 GB93—87 #H 8 LOCK WASHER 8 1
6 GB97.1—86 HE 8 WASHER 8 1
7 QM50QW—B.31—3 VR 16 [F] 9 CIRCLE NUT 1
8 1006020000 R BhEMNIIE  CABLE ASSY,front brake 1
9  QMS50QW33.3~2 C: 523 SPRING 1
10 QM50QW33. 3—1 HMEE SPRING SLEEVE 1
11 QM50QW33.3—3 FEALH PIN 2
12 QM50QW33.3—4 R W NUT 2
13 QM50QW—B.32.9—00 i J&H S CABLE ASSY.,throttle 1
14 QM50QW—B. 32.1—00 gk RA S CABLE ASSY ,starter 1
15, QM50QW-B. 32. 4—00 S BhREH & CABLE ASSY,rear brake 1
16 GB6173—86 A Ms NUT M5 ) 2
17 DI1E41FM04—05 FZEBEEhFF LEVER ,brake 1
18 GB91—86 X008 COTTER PIN 1
19 GB93—87 HE 6 LOCK WASHER 6 2
20  GB818—85 BEET M6 X 15 SCREW M6X15 2




FIG.32 A F &8
RIGHT GRIP

& 32 A F e

- —106)

FIG. 32 RIGHT GRIP
F5 R = LB
Part NO. Code Name Description Number
1 1000020000 HEWRE MIRROR ASSY ,right rear view 1
2 QM50QW —B.32.7—00 A FEEMA4  RIGHT SEAT ASSY 1
3 QM50QW—B. 32.8—00 AFRELAdS SLEEVE ASSY ,right grip 1
4 GB818—85 AT M5 X 14 SCREW M5 X 14 1
5 BB CONNECTING BOARD 1
6 AEEK RIGHT SEAT 1
7 GB818—85 BAT M5 X 20 SCREW M5X 20 1
8 GB5780—86 ¥R M5 X 18 BOLT M5X18
9 & BUSH 1
10 HAEHR GRIP,brake,right 1
11 GB96—85 #E 5 WASHER 5 1
12 GB805—88 E WA M5 NUT M5 1
13 MZEFF % SWITCH,brake 1
14 GB818—85 ¥84T M3 X 10 SCREW M3X 10 1
15 GB818—85 BET M5X 10 SCREW M5 X 10 1
16 . 0400020000 AENE Right Miror Assy 80cc 1




FIG.33 7 F im
LEFT GRIP

A 33 & F i
FIG.33  LEFT GRIP

F5 f 5 BB &

Part NO. Code Name Description Number
1 1000010000 EEWmeR MIRROR ASSY, left rear view 1

2 QMS50QW B.32.1-00 ZAFHM@HL  LEFT SEAT ASSY 1
3 QM50QW B.32—01 LEFiEE SLEEVE ,grip.left 1
4  GB818—85 BE4T M5 X 14 SCREW M5 X 14 1
5 EER CONNECTING BOARD 1
6 A AE R LEFT SEAT 1
7  GBB818—85 #E4T M5 X 20 SCREW M5X 20 1
8 GB5780—86 $EH M5X 18 BOLT M5X18 1
9 HE BUSH 1
10 R Fm GRIP,brake light 1
11 GB96—85 8 5 WASHER 5 1
12 GB805—88 nEwEE M5 NUT M5 1
13 PR SPING WASHER 1
14 Ik Fw LEVER,starter 1
15 GB95—85 HE 5 WASHER 5 1
16+ GB818—85 HET M5X 12 SCREW M5X 12 1
17 FEFE SWITCH, brake 1
18 GB818—85 4T M3 X 10 SCREW M3X 10 1
19 0400010000 RN Left Miror Assy 80cc




FIG. 3¢ JSH4M
REAR FENDER

& 34 EETRAR
FIG.3¢ REAR FENDER

F5 R 5 & B WE
Part NO. Code Name Description Number
“1 QM50QW —B. 39—15  JER4ER FENDER,rear 1
2 GB818—85 4T M6X16 DCREW M6 X 16 2
3 GB93—87 Hid 6 LOCK WASHER 6 2
4 GB97.1—85 TEHE 6 WASHER 6 2
5 QM50QW35—00 f5 R B A SHOCK ABSORBER,rear 1
6 GB97.1—85 i 8 WASHER 8 1
7 GB6170—86 12 £ M8 NUT M8 1
8 QM50QW35. 2—13 g BOLT 1
9 GB93—87 MR 8 LOCK WASHER 8 1
to GO




FIG. 35

B &
REAR WHEEL

A 35 I 3
FIG. 35 REAR WHEEL
Fs (A= AR KIS e
Part NO. Code Name Description Number
1 ‘QM50QW34. 3—1 *HE RIM ,rear wheel 1
2 QMS50QW34. 3 Ja il Bk SHOE, brake 1
3 QM50QW34. 3—2 g SPRING 2
4 QM50QW34—3 J& ¥ 1) Shi CAM brake 1
5 GB848—85 BHE 10 WASHER 10 1
6 QMSOQW‘34—1 B iR LEVER,rear brake cam 1
7 GB5781—86 R M5X 25 BOLT M5Xx 25 1
8 GBGl7O*867 W HE M5 NUT M5 1
GB848--85 HE> WASHER 5 1
9 QM50QW34—2 H#& SPRING 1
10 GB848—85 B 16 WASHER 16 1
11 GB6178—86 B8 M16Zn—Dr NUT M16 1
12 GB91—-86 FFO4§3.2X30 COTTER PIN 3. 2X30 1
13 3. 00—8—2PR 5 & TIRE IRC 1
14 3.00—8 ] TUBE ,inner 1




FIG. 36

faRH
HELMET BOX

A 36 R
FIG. 36 HELMET BOX
F5 R B B HLRE WE
Part NO. Code Name Description Number
1 GB5783—86 e Bolt M8X 70 4
2 GB97.1—85 #E Washer 8 4
3 0480000000 =328 1 Box 1
4 0480040000 Brst Lock,Key 1
5 0480000004 FRAEE%  Holder 2
6 GB6177—86 853 Nut M8 4






